FUEL

PART QUANTITY
GROUP HNO., MAME, and PART DESCRIPTION NUMBER F47 F47C  KIOO
3.870 - FUEL LINE - PUMP TO CARBURETOR TUBE
Tube, Engine with Fuel Pump at Rear of Block ...... tesasnes 200466 1 - 1
Elbow, 1/2" - 20 x 1/8" Pipe 45° x 5/16"Inv. Fl. Tube
{P.lmp D‘Iltlet} kR E R R F R RE R RF R R R R REEREEFFREFEER 2“2137 1 o l
Elbow, 1/2" - 20 x 1/8" Pipe 90° x 5/16" Inv. Fl. Tube
(Carburetor Inlet) ....ciesesasssasssasnsnsnnasnasnas 202132 1 = 1
Tube, Engine with Fuel Pump at Front of BlocK s.eecscsnas «ae oS02388 1 1 1

Elbow, 1/2" - 20 x 1/8" Pipe 90° x 5/16" Inv. Fl. Tube

{Pump Outlet, Carburetor Inlet) ....cccsescsnassenca: 202132 1 1 1
Rut, 1/2" - 20 Hx. x 5/16" Inv. Fl. TUDE ...ceuscassrsassas 202133 2 2 2
3.700 - FUEL GAGE - DASH UNIT
Eﬁrga‘ R EEREE R RR R R R REERE R R R R R R R R R R EE R EREEFEERE R AR 2D04?1 1 l —
R S A I O L IO O O G e e D e e OO T - - 1
Screw, No. B - 32 x 1;"4” Bd, Hd, 8l, .scscsusasnsas $aw 310 2 2 -
Screw, No, 8 = 32 x 1/4" Rd., Hd. Cr. Rec. ...... SrEa e naa 357 - - 2
Gﬂskﬂt I I I T O A O T I I I R O R R I R N O R R ] e w 201379 1 1 -
Nut, No. 10 - 32 Hx. (Terminal) ......... ABOO08RCAGAABARDT 202 2 2 2
m{:k'w‘aSher’ HD- 10 Iut' Tﬂoth B EREFFEREFERER A RE R R Ay 259 2 2 2
.705 = FUEL GAGE - TANK UNIT
R O o e m ol el ata eYe ol a e ol el am mln (= imie a(n| & uln (& m e u e ln mpe e e mlnta afarain s u e o nie g 2ODEE 8 1 1 -
mge S %S B gEET R EREE S EEEFEESEEE S A EER SRS EFEEESEEEFFE RS 2ﬂ154-5‘|l el d 1
Screw, No. 10 - 32 x 3/8" Rd, Hd, 81, ,..cunesriaeavenia -283 B & 6
Flatwasher, Ho0, I0 . .urusisocsscssnssosasssnnsnss cresese 200469 G (5] G
Screw, No. B - 32 x 1/4" Rd. Hd. S1. ..... Syt 310 1 1 1
Lockwasher, No. 8 Int: Tooth «.isisseeccsss Terminalj....... 273 1 1 1
Nutj NO' B_ 32 I-I:x'l 4R EEREF SRR A R e aaw - 272 1 1 1
Gaskel suscscsasassansansniss AR AR A EE R R 200470 1 1 1

1710 = FUEL GAGE COVER (IN REAR FLOOR PAN)

O T o e T u 2 laTa et nla aieta aa e e aia s stalolaral calatalslala el eole ols P 1 | 1 L T 1

Screw, No, 14 - 10 x 1;’2" Rd., Hdi Sl: sscssssssssssiinas 383
Gasket, up to Z3erial ...csvesrssassasssssnssssassssnsrsanns 202415
Gasket, after Herifsl ....cceerevaasassssnsssasasrsrnarnasas SO2F0D
T b g s T o b s e R e e e o P - o B

e
[ S - ]
o e B

AR INTAKE

4000 - ATR CLEANER

CIenner - ESEEEREEEFEAR R AR R EE S S R R R RS R e eE 200513 l l 1
Bolt, 1/4" - 20 x 1 1/2" Fi1, Hd. 8l. ..oeancncrnsansana 37z 1 1 1
R s, R o i aratarata o aat a atat e e f e B 2S5 1 1 1

4,040 = ATR CLEANER ELEMENT
Element ...eveescscancrssssrasnssnssssnnsnansnassaransnannas 201594 1 1 1
4,050 = AIR CLEANER COVER
COVEL sevassscinnns R WO BT R OB MR R OE N OEEEE R B R R EE R EE A S W N e 201592 1 1 1
winﬂ' = L R R A N A 201593 1 1 1

iLitha in LSA

=]19=



L5 (-

AIR INTAKE

PART

GROUP HNO. NAME, -and PART DESCRIPTION HUMBER

F47

QUANTITY
F47C K100

4,060 - AIR CLEANER SUPPORT BRACKET

Bracket, up to Serial F47-1046, KI00=1044 .....cepeavsnnaaes 201817
Bracket, after Serial F47-1046, K100-1044 .......cuceasvesss 201566
Bolt, 5/16" - 18 x 5/8" Hx. Hd. .....[to Cylinder)...... 208
Lockwasher, 5/16" Med. ..........0...1 Head Bolt J...... 240
Eﬂlt, 5;1'5" = 13}{5}’3” Hx. Hd- o =rrE e zﬁﬂ
Flatwasher, 5;15” Lg- illll!!!!il-l‘l} to {tllll! 200

Tnckwasher, S/16% Med. ey Ak (el JAizs Cleaner:| (T LR 240

EXHAUST

5.000 - EXHAUST MANIFOLD (INCLUDES HEAT VALVE)

Manifold, with Outlet at Front ,...ceeceurensrcnaccssassnnns 200310
Manifold, with Outlet at ROAT we.ssesssersssssssssanssnnsass 201865
Stud, 3/8 - 16 x 378" - 16 x 2" SPEC. ceveirarrarmarais 200275
Stud, 3/8" - 16 x 3/B" — 16 % 1 5/B" .....icsicansasaaa. 200312
Betainer .c.isssenssssssssssasmsmesiassassasnnsmnmes TR R R ZUQETT
Flﬂtwaﬁhﬂr. 25;64"ﬂE“dE}l"l-ilIllill!llfl-ll-ililll'l-! 200314
Flatwasher, 13/32 Center) cc.veussrerrearsssssssssannacsas 200315
Flatwasher, 3/8" (to Intake Manifold) ...iieviascacsanaan 200059
Nu.t- 3;3"-‘ 16 HI. RN EEE N R RN AR N NN BRI L TR EEREE 2002?3
Gasket, (£0 BloCK)usessrnrnesnssssssssnrnasasssssassssnensss 200279
Casket, (to Intake Manifold) cuueevecvecnscacssressassssssass 200319

5.010 - EXHAUST MANIFOLD HEAT CONTROL

VAIVE ccasssnsssrmsspsssastasnsssnsssssssssnsasssisadssaanan 200324
Shafft sesvessssssbitsssassnsnesparasbsnnenssssdbstsanrny 200325
Bushing sesvssccassssrrssssannnns ateTatare e o TaNeTa b e ta shaFeralntat ol Te R 2 DDA 26

Thermostat, Spring cceeesssrcanassssssrsssnanssssasasnnnsss 200327

Bhield .ucosvcsaasnssnnsarsscasnasnsrnsissssssarssrnsnssnenss 2Z0032E

5.015 - EXHAUST MANIFOLD HEAT CONTROL COVER

COVOD seasssssssassasnssnindiddbsdansssnandgadbnsrnasddddsas 200328
BPACET cussttassnssasratsstsansnssssissttsanssrsstsanannns 200330
Bolt, 1/4™ - 20 x I'"Hx. Hd. .cocucvunvnnramnacassasranns 207
Lﬂckwashﬂr, 1{4“ Med, cvevrecsassannannsrsssdbastbrsnmdidn 190

Etup pin "ii‘l‘iilll‘l'l.'I-'l‘ll..l'.l'."'l-l-.ll‘ilI'I.!!-‘ii 2“0331

5.020 - EXHAUST MANIFOLD HEAT CONTROL VALVE COUNTERWEIGHT

UﬂuntErWEight |.-il‘-il-l-l-l-ll-l--!l-!li'llill!ll!f!!"‘i"il""l'"-‘ 200332
Koy, SPEC. sessssnessanaissassnnsssastssassaarsarnsssens 200333
Secrew, No. 10 - 32 x 3/4" Fil, Hd, 8l. ..iiuesnsescacaras 164
Nut, No. 10 - 32 HX. sssssssssnsnsassssasssassanansssadttan 202

5.040 - EXHAUST PIPE

Pipe, Front Cutlet Manifold .c.cevvascansspsasrascscsssnnnnns 200211
Nut, 3/B" — 16 HX. SPEC. secreasnasasssssssssssssnasaass 200278
mskﬂt ‘ill.'l'-'lI‘I"'I-'.“.'.ll‘lIII-'-.‘li'll"-l‘"'l-'ll'*ll‘ll. 2“0323
Pipe, Rear Cutlet Manifold ..sassassssssssssasnmanasnssnsnne 201547
Nut, /16" = 14 HE. B seevresssavernsssssassnssnsanses 426
GADKOE . sssssesnsnnsnnessbsasasssssnsnnsnsnsasassarrassaras SULEDE

= e e e

R R =

i o R

bl R

b

o sd A B B3

b S = b

I

OB

N el o

O =] e b bR L2 R

- b N =

OB e D) B e

=20




	kfpm120019.jpg
	kfpm120020.jpg

